
 
 

 

April 30, 2018 
 
Attn: Christopher Alakel, Water Resource Manager 
City of Paso Robles Water Division 
1230 Paso Robles St.  
Paso Robles, CA 93446 
 
System Number 4010007 – 2017 Sanitary Survey 
 
Dear Mr. Alakel, 
 
Thank you to Kelly Dunham for your cooperation shown during the Paso Robles Water 
Department (hereinafter Paso Robles) water system inspection conducted on December 19, 
2017. The inspection was conducted by Ingrid Salazar, Water Resource Control Engineer, with 
the Division of Drinking Water (hereinafter DDW). 
 
The routine inspection of the drinking water system was part of a Sanitary Survey and included 
examining the source, treatment, storage, and pump facilities. In addition to the water system 
[...]
2017 Sanitary Survey Report  Paso Robles Water Department 

4 
 

SHERWOOD WELL 9 AND SHERWOOD WELL 11 
Sherwood Well 9 and Sherwood Well 11 are located eastern part of the city. Sherwood 
Well 9 is located in a residential neighborhood, whereas Sherwood Well 11 is located in a 
rural area. Both wells have a minimum 50-foot annual seal and are surface sealed. Wells 
are equipped with an electric motor and a deep well turbine pump to produce 
approximately 1,800 gpm combined. Both wells produce water containing arsenic levels 
higher than the arsenic MCL of 10 ug/L. Well water is treated for arsenic prior to 
distribution. Each well site houses a disinfection facility and an arsenic treatment plant. 
Sherwood Well 11 also equipped with a sand separator and a propane engine to be 
utilized during emergencies. A DWSAP completed in 2002 determined Sherwood Well 09 
is most vulnerable to sewer collection systems. Sherwood Well 11 is most vulnerable to 
the following: electric/electronic manufacturing, furniture repair/manufacturing, machine 
shops, metal plating/fishing/fabricating, sewer collection systems, and wood 
preserving/treating. No deficiencies were observed during inspection.  

 
AIRPORT WELL 18, TARR WELL, FOX WELL 21, AVERY WELL 24 AND TOWER WELL 
25 
All five wells are located in the northern most eastern portion of the city, near the Paso 
Robles airport. The land use of the area is considered to be rural/agricultural. All wells are 
surface sealed and have a minimum 50-foot annular seal. Airport Well 19, Fox Well 21, 
and Tower 25 are equipped with an electric VFD motor and a deep well turbine pump. 
Tarr Well and Avery Well 24 are equipped with a submersible pump. The wells have a 
combined capacity of approximately 2,725 gpm. In the case of power outage, Airport Well 
18 is equipped with a diesel generator and Tower Well 25 can connect to a portable 
generator. Individual disinfection facilities are located at each well site. Water produced 
from wells meets all primary and secondary water standards. Cracks were observed at 
Tarr Well’s pedestal. Paso Robles is required to keep the pedestal free of cracks, 
voids, or other significant defects likely to prevent water tightness at all times. Paso 
Robles must seal cracks within 30 days. A DWSAP was completed for Airport Well 18, 
Tarr Well, and Fox Well 21 in 2002, in 2003 for Avery Well 24, and in 2006 for Tower Well 
25. Airport Well 18 and Avery Well 24 are most vulnerable to agricultural drainage, lagoons 
and liquid wastes, and agricultural/irrigation wells. Tarr Well is most vulnerable to lagoons 
and liquid wastes, metal plating/finishing/ fabricating, plastics/synthetic producers, and 
septic systems. Fox Well 21 and Tower Well 25 are most vulnerable to agricultural 
drainage, and Tower Well 25 is also vulnerable to airports maintenance/fueling areas. No 
other deficiencies were observed during inspection.  
 
 

 
 
 
 
 
 
 
 
 
 
 
 

Figure 1- Tarr Well. 



2017 Sanitary Survey Report  Paso Robles Water Department 

5 
 

 
OSBORNE WEL 14 AND ROYAL OAK WELL 20 
Osborne Well 14 and Royal Oak Well 20 are located on the south-east part of service 
area. Osborne Well 14 is in a residential neighborhood and Royal Oak is in a rural area. 
Both wells have a minimum 50-foot annual seal and are surface sealed. Osborne Well 14 
is equipped with a submersible pump and Royal Oak Well 20 is equipped with an electric 
motor and a deep well turbine pump. Wells have a combined capacity of approximately 
1,500 gpm. Individual disinfection facilities are located at each well site. Water produced 
from wells meets all primary and secondary water standards. Drinking water source 
assessments (DWSAP) completed in 2002 determined wells are most vulnerable to sewer 
collection systems. No deficiencies were observed during inspection.  
 
BUTTERFIELD WELL 12 AND CUESTA WELL 22 
Wells are located in an agricultural/rural neighborhood. Cuesta Well 22 is adjacent to a 
vineyard resort with a storm water retention basin. The unlined storm water basin has a 
capacity of 20,000 gallons and is equipped with an overflow outlet that discharges into a 
drainage channel. Due to the presence of an adequate annular seal, deep perforations, 
and impervious strata layers above the first perforations, Cuesta Well 22 is not subject the 
SWTR requirements. Both wells have the required minimum 50-foot annual seal and are 
surface sealed. Individual disinfection facilities are located at each well site. Wells are 
equipped with a submersible pump and produce approximately 800 gpm combined. Water 
produced from wells meets all primary and secondary water standards. Cracks were 
observed at Butterfield Well 12’s pedestal. Paso Robles is required to keep the 
pedestal free of cracks, voids, or other significant defects likely to prevent water 
tightness at all times. Paso Robles must seal cracks within 30 days. Drinking water 
source assessments (DWSAP) completed in 2002 for Butterfield Well 12 and Cuesta Well 
22 determined wells are most vulnerable to sewer collection systems. Butterfield Well 12 
is also vulnerable to animal operations, septic sewer systems, and agricultural/irrigation 
wells. No other deficiencies were observed during inspection. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2-Butterfield Well 12 



2017 Sanitary Survey Report  Paso Robles Water Department 

6 
 

 

Table 1: Active Well Info 

Source Name & PS 
Code                    

Year 
Drilled 

Well 
Depth 

(ft.) 

Perforations              
(ft.) 

Annular           
Seal           

Depth (ft.) 

Well             
Casing  

Well 
Capacity 

(gpm) 

Butterfield Well 12   
4010007-004 

1966 775 275-775 50 
12"              

Steel 
600 

Osborne Well 14 
4010007-006 

1952 550 180-550 50 
12"              

Steel 
600 

Ronconi Well 01 
4010007-007 

1969 76 20-76 21 
14"              

Steel 
400 

Ronconi Well 04 
4010007-008 

1969 76 20-76 27 
16"              

Steel 
400 

Ronconi Well 16 
4010007-009 

1990 120 55-115 30 
16"              

Steel 
400 

Sherwood Well 09 
4010007-012 

1960 607 175-607 50 
16"              

Steel 
900 

Sherwood Well 11 
4010007-013 

1972 600 275-592 50 
16"              

Steel 
900 

Thunderbird Well 10 
4010007-014 

1971 205 60-200 50 
16"              

Steel 
1,100 

Thunderbird Well 13 
4010007-015 

1983 140 70-130 50 
16"              

Steel 
825 

Thunderbird Well 17 
4010007-016 

1993 140 70-130 50 
16"              

Steel 
900 

Airport Well 18 
4010007-017 

1993 1,075 400-1,075 52 
16"              

Steel 
900 

Tarr Well            
4010007-018 

1983 885 350-885 50 
12"              

Steel 
300 

Royal Oak Well 20 
4010007-019 

1995 600 
290-370, 
410-430, 
470-590 

50 
16"              

Steel 
900 

Fox Well 21            
4010007-020 

1996 1,070 464-1,060 50 
12"              

Steel 
550 

Cuesta Well 22     
4010007-021 

1998 430 330-430 50 
12"              

Steel 
200 

Thunderbird Well 23 
4010007-022 

1998 220 90-140 50 
16"              

Steel 
1,000 

Avery Well 24        
4010007-038 

2003 1,100 
300-500                

530-1,090 
70 

26"-12"              
Steel 

375 

Tower Well 25     
4010007-043 

2004 1,200 

360-520, 
580-740, 
840-880, 
910-1050 

70 
12"              

Steel 
600 

Thunderbird Well 26    
4010007-060 

2015 120 53-98 51 
16"              

Steel 
600 

 
2.1.3 AUXILIARY SOURCES AND INTERCONNECTIONS 

Paso Robles does not maintain any interconnections.  

2.1.4 ADEQUACY OF SUPPLY 



2017 Sanitary Survey Report  Paso Robles Water Department 

7 
 

Paso Robles is required to have enough source and storage capacity at all times to meet 
its maximum daily demand (MDD), as determined from the previous ten years of water 
demand data. In addition, water systems with more than 1,000 service connections are 
also required to be able to meet four hours of peak hourly demand (PHD) with source 
capacity, storage capacity, and/or emergency source connections. PHD is determined by 
calculating the average hourly rate of the MDD and multiplying the MDD by a peaking 
factor of 1.5. The MDD was determined to be 12,382,000 gallons per day or 12,898 gpm. 
The PHD was determined to be 773,875 gallons per hour. Four (4) hours of PHD is 
equivalent to 3,095,500 gallons. Paso Robles’ 19 groundwater wells provide a source 
capacity of approximately 12,450 gpm. Paso Robles also has an annual entitlement of 
4,000 acre-feet per year. In addition, Paso Robles also maintains four finished water 
storage reservoirs that provide a total storage capacity of 12.15 million gallons. Paso has 
a combined total capacity of 33.6 MGD (million gallons per day), and therefore is 
considered to have an adequate water supply. 

 
Table 2: Water Demand Data for the Previous 10 Years 

Year 
Maximum Daily                                       
Water Demand                                    

(Gallons) 

Maximum Monthly                                       
Water Demand                                    

(Gallons) 

Total Annual Production                
(Gallons) 

2006 12,382,000  346,991,000  2,421,335,000  

2007 12,336,000  336,994,000  2,648,000,000  

2008 11,700,000  320,855,000  2,571,265,000  

2009 10,219,000  263,492,000  2,170,756,000  

2010 9,736,000  265,557,000  2,061,437,000  

2011 9,897,000  273,552,000  2,084,361,000  

2012 9,955,000  279,945,000  2,181,201,000  

2013 10,164,000  279,472,000  2,281,004,000  

2014 8,785,000  244,726,000  2,042,614,000  

2015 7,747,200  174,636,000  1,679,223,000  

2016 8,000,000  209,843,000  1,681,914,000  
NR - Not Reported in Annual Report submitted to DDW 

   
The State Water Resources Control Board (Water Board) will continue to update water 
conservation measures depending on current weather conditions. DDW recommends that 
Paso Robles stays informed by visiting the Water Conservation Portal at:  
https://www.waterboards.ca.gov/water_issues/programs/conservation_portal/ 
 
DDW also recommends that Paso Robles conducts an ongoing well production and 
groundwater level monitoring, as well as ensuring any water conservation measures are 
achieved that are required by the Water Board.  
 

2.2 ELEMENT 2: TREATMENT 
2.2.1 SURFACE WATER TREATMENT 

Paso Robles treats surface water obtained from the NWP at the Nacimiento Surface Water 
Treatment Plant (Nacimiento SWTP). The overall treatment process is based on a 
conventional coagulation process followed by membrane filtration. NWP delivers water to 
Paso Robles through a 12-inch turnout. The turnout has a maximum flow of 4,053 gpm. 
In addition, since Ronconi Wells 1, 4, and 16 are subject to the SWTR, Paso Robles also 
maintains a Ronconi-Pall Aria mobile micro-filtration treatment system. No deficiencies 
were observed during inspection at surface water treatment plants.  

https://www.waterboards.ca.gov/water_issues/programs/conservation_portal/


2017 Sanitary Survey Report  Paso Robles Water Department 

8 
 

 
2.2.1.1 NACIMIENTO SURFACE WATER PLANT 
Raw water is dosed with sodium permanganate and polyaluminum chloride prior to 
reaching the dissolved air flotation (DAF) rapid mixer. The sodium permanganate is used 
is as an oxidizer and to control disinfection by product formation and polyaluminum 
chloride is used as the coagulant to chemically destabilize the suspended solids to form a 
floc. A static mixer is located after the sodium permanganate and polyaluminum chloride 
chemical injection points. The static mixer provides continuous mixing to increase the 
chemical reaction rate by causing turbulence in the flow. The raw water source is 
monitored for turbidity, pH, temperature, conductivity and oxidation-reduction potential 
with continuous analyzers. In addition to the continuous analyzers, the raw water is 
sampled monthly via grab samples for coliform and E. coli. 

 
Following the static mixer is the DAF rapid mixer. The DAF system is used as the 
pretreatment of water before the membrane filtration. The DAF system consist of one 
treatment basin, a skid-mounted air saturation system, and a recirculation system. As the 
water enters the DAF basin, dissolved air is immediately injected into the incoming flow in 
order to create micro air bubbles. Previously formed flocs adhere to the surface of these 
micro air bubbles and a solid/bubble aggregate is formed. The solid/bubble aggregate 
floats to the water surface. The resulting sludge layer is continuously built to the basin 
surface and is removed. The objective of the DAF clarification process is to achieve a 
clarified water turbidity of less than 2 NTU to satisfy feed water requirements of the 
membrane system, as well as the guidelines of the Cryptosporidium Action Plan. The DAF 
will generally be operated at a constant flow rate, with known exemptions. The DAF basin 
loading rate shall not exceed 8.5 gpm/ft2. The DAF sludge is sent to the sewer through an 
air gap. The DAF effluent has a continuous turbidity and pH analyzer. Additionally, total 
organic carbon (TOC) monitoring is conducted via a grab sample monthly to determine 
performance.  

 
Following the DAF system is the membrane filtration. The filtration process is equipped 
with two Pall Corporation Aria AP6X membrane filtration trains. The Pall Aria membrane 
hollow fiber bundles are encased in plastic modules. The element dimensions are 6 inches 
in diameter and 80 inches long. Each module contains 6350 hollow fibers made of 
polyvinylidene fluoride which is highly resistant to most oxidants, acids and bases. The 
modules are oriented in vertical positions with 60 modules per train. Each module has a 
membrane area of 538 ft2. The feed water enters the membrane system by pumping from 
the membrane feed tanks. Water flows in through the bottom of the module and flows 
through the membrane walls into the hollow section of the membrane fibers and exits 
through the top of the module into a header pipe. During the filtration cycle, clarified water 
fed to the membrane system using the membrane feed pumps passes through 300 micron 
(µm) strainers prior to entering the membrane modules. The filtration flow is controlled by 
feed pumps with VFDs. The membrane filtration system consists of filtration units, CIP 
equipment, backwash equipment (equalization tank and pumps), compressed air 
equipment (compressor/blowers for air backwash and valves) and control systems. The 
system will operate within a flux rate range of 50 to 80 gfd and at transmembrane pressure 
(TMP) of 5 to 40 psi. Each treatment train is equipped with a Hach FilterTrak 660 high-
precision laser nephelometer to monitor filtered water turbidity. Additionally, TOC 
monitoring is conducted via a grab sample monthly in order to determine performance. 

 



2017 Sanitary Survey Report  Paso Robles Water Department 

9 
 

A Flux Maintenance (FM) and Enhanced Flux Maintenance (EFM) are conducted on a 
daily basis, for the purpose of reducing the impact of membrane foulants through 
mechanical removal. Membrane integrity testing (MIT) is conducted daily to determine if 
any of the individual membrane fibers have failed due to rupture. The integrity of the 
membrane system is monitored by two different methods: continuous laser turbidity meter 
measurements and pressure decay. A chemical clean in place (CIP) is performed on each 
membrane skid approximately every 30 days or occurs when the specific flux reaches 1.5 
gfd/psi. The manufacturer also recommends a CIP be completed whenever the trans-
membrane pressure exceeds 43.5 psi.  
 
A single Filtrate Tank with a storage capacity of 7,000 gallons is used to equalize the flow 
between the membranes and the downstream processes. The Filtrate Pumping Station 
consists of two variable speed horizontal split case centrifugal pumps. The pumps send 
treated water from the membranes to the granular activate carbon (GAC) filters and the 
clearwell.  
 
The GAC system is used to reduce disinfection byproduct precursors and taste and odor 